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Nig
[ )i ) QI o8 ( )i ) I w8
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum SIS pect -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB -30 dB
-40 dB A 40 dBr -
= A A A" AT A N Ao Caaa
P ok
ity bl
60 dB 60 dB
-70 dBi 70 dei
der -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 757.37881 MHz -48,46 dBm -35.46 dB 30,000 MHz 1.000 GHz | 1.000 MHz 953.70565 MHz -48.33 dBm -35.33 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.67229 GHz -49.07 dém -36.07 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61478 GHz -49.29 dBm -36.29 dB
1.920 GHz 3.000 GHz | 1.000 MHz 2.68744 GHz -47.58 dBm -34,58 dB 1.920 GHz | 3.000 GHz 1.000 MHz 2.66009 GHz -47.50 dBm -34,50 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.05191 GHz -42.86 dBm -29.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05491 GHz -42,77 dBm -29.77 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70479 GHz -42,50 dBm -29.50 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.71029 GHz -42.75 dBm -29.75 d8
13.000 GHz 19.500 GHz 1.000 MHz 16.79196 GHz -38.86 dBm -25.86 dB 13.000 GHz 18,500 GHz 1.000 MHz 16.76046 GHz -38.73 dBm -25.73 d
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SPORTON LAB.

FCC RF Test Report

Report No. :FG620325-03B

LTE Band 2 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

trum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
OUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB
-30dp
B A -40 dB A
e T o IV AN AT A = = PSS AN
A e L
e ol
0 dB -60 der
70 dB
-80 dB -80 del
a0de a0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 919.28786 MHz -48.37 dBm -35.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -48.22 dem -35.22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76675 GHz -49.10 dém -36.10 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79487 GHz -49.36 dBm -36.36 dB
1.920 GHz 3,000 GHz | 1.000 MHz 2.65074 GHz -47.56 dBm -34.56 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.67017 GHz -47.60 dBm -34.60 dB
3.000 GHz .000 GHz 1.000 MHz 7.06391 GHz -42.80 dBm -29.80 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.05541 GHz -42.82 dBm -29.82 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31009 GHz -42.60 dBm -29.60 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31259 GHz -42.62 dBm -29.62 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.77296 GHz -38.99 dBm -25.99 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.06286 GHz -38.99 dBm -25.99 dB
Nig
| T e -
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LTE Band

2/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum S pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
-10 défiR—FRURIOUS | INE ARS PASS -10 ddRR—FPURIONS | INE_ABS PARS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
20 dB 20 dB
-30dB -30 dB
40 de e = YN Cara " 0 ] i ” g ARSI
. B . e
-60 dB -60 dB
-70 dB <70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -48.51 dBm -35,51 dB 30,000 MHz 1.000 GHz 1.000 MHz 868.87306 MHz -48.37 dBm -35.37 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -31.93 dBm -18.93 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -39.83 dBm -26.83 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.65973 GHz -47.60 dém -34.60 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.65182 GHz -47.47 dBm -34.47 d&
3.000 GHz 9.000 GHz 1.000 MHz 7.05791 GHz -42.73 dBm -29.73 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05091 GHz -42.56 dBm -29.56 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70779 GHz -42.75 dBm -29.75 d8 9.000 GHz 13.000 GHz 1.000 MHz 12.70329 GHz -42.55 dBm -29.55 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.08736 GHz -38.89 dBm -25.89 db 13.000 GHz 19.500 GHz 1.000 MHz 16.77796 GHz -38.89 dBm -25.89 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG620325-03B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d8

Mode Auto Sweep

pectrum
Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30dp
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e
-60 der
70 dB =70 dB
-80 dB -80 del
a0de a0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 712.78111 MHz -48.50 dBm -35.50 dB 30,000 MHz 1,000 GHz 1.000 MHz 863.54073 MHz -48.4¢ dem -35.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -45.72 dBm -32.72 d8 1.000 GHz 1,840 GHz 1.000 MHz 1.83559 GHz -46.45 dBm -33.45 dB
1.920 GHz 3,000 GHz | 1.000 MHz 2.84903 GHz -47.56 dBm -34.56 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.82384 GHz -47.55 dem -34.55 dB
3.000 GHz .000 GHz 1.000 MHz 7.04141 GHz -42,77 dBm -29.77 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.04091 GHz -42.84 dBm -29.84 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30759 GHz -42.70 dBm -29.70 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.69529 GHz -42.67 dBm -29.67 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.78496 GHz -38.99 dBm -25.99 db 13.000 GHz 19.500 GHz 1.000 MHz 16.78146 GHz -39.05 dBm -26.05 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum o pect -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
-40 dB 73 A oV i~ “40 der I A A G i
iy s
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Mot N
60 dB 60 dB
-70 dBi 70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 898.44328 MHz -48.40 dBm -35.40 dB 30,000 MHz 1.000 GHz | 1.000 MHz 917.83358 MHz -48.50 dBm -35,50 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -49.36 dBm -36.36 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.49598 GHz -49.32 dém -36.32 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.65254 GHz -47.65 dém -34,65 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.85695 GHz -47.60 dBm -34.60 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04541 GHz -42.97 dém -29.97 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -42.69 dBm -29.69 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69979 GHz -42.61 dBm -29.61 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.70079 GHz -42.60 dBm -29.60 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.06486 GHz -39.06 dBm -26.06 de 13.000 GHz 19.500 GHz 1.000 MHz 16.79096 GHz -38.82 dBm -25.82 dB
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«auanas.  FCC RF Test Report Report No. :FG620325-03B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0001
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0004
10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:

1.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.2 V. ; Maximum Voltage =4.35 V

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB. FCC RF Test Report Report NO- H FG620325'03B

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.03 4.75 5.39 5.88
Middle CH 3.97 4.72 5.36 5.83 PASS
Highest CH 3.86 4.67 5.36 5.77
SPORTON INTERNATIONAL INC. Page Number : A4-1 of 41

TEL : 886-3-327-3456
FAX : 886-3-328-4978 Report Template No.: BU5-FGLTE Version 1.5



«auanas.  FCC RF Test Report

Report No. : FG620325-03B
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SPORTON LAB.

FCC RF Test Report Report No. : FG620325-03B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB

rum

v v
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SPORTON LAB. FCC RF Test Report Report NO- H FG620325'03B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.29 1.28 3.02 2.97 4.86 4.9 9.83 9.81 146 | 14.21 | 20.02 | 20.06

Middle CH 1.27 1.27 2.98 3.02 4.9 4.91 9.89 9.77 143 | 1433 | 20.1 | 20.06

Highest CH 1.3 1.25 2.97 3.02 4.92 4.91 9.65 9.65 | 14.66 | 14.15 | 20.14 | 20.02

SPORTON INTERNATIONAL INC. Page Number 1 Ad-4 of 41
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG620325-03B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

) o
v v
Ref Level 30.00 dém  Offset 11.70 b w RBW 30 khz Ref Level 30.00 cbm  Offset 11.70 dB w RBW 30 khz
o At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@ 17k Max
mi[1] 15.21 dBm)| Mi[1] 13.68 dBm)|
1.71023290 GHz, 1.71070000 GHz|
& x ndB 26.00 dB) & T nde 26.00 dB|
S AW P A A 1.289500000 MHZ| T ANA A A Al B o 1.281100000 MHz|
Q factor 1326.3 / Qfactor ™\ 1335.3
od v od
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\ N\
-20d -20 di <
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CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 1.7102329 GHz 15.21 dém ndB down 1,2895 MH2 M1 3 1.7107 GHz 13.68 dém ndé down 1.2811 MHz
T1 1 1.710081 GHz -10.81 dBm nds 26.00 d8 TL 1 1.7100566 GHz -12.58 dam nds 26.00 d8
T2 1 1.7113406 GHz -10.67 dém Q factor 1326.3 T2 1 1.7113378 GHz -12.28 dém Q factor 1335.3
L N J VI o8 L JL J ) e
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Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(o pectrum 2
Ref Level 30.00 dém  Offset 11.70 b w RBW 30 khz Ref Level 30.00 cbm  Offset 11.70 dB w RBW 30 khz
e Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[0 15k Max (@ 17k Max
mi[1] 15.31 dBm)| Mi[1] 14.91 dBm)|
1.79220630 GHz, 1.79218950 GHz|
& nd8 26.00 d8} & Y| nd8 26.00 dB)|
i PO N AN B 1.269900000 MHz| T AN A e AN Bt A 1.272700000 MHg|
y Qfactor | 1364.0) Q factor 1361.0)
od od
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/ \
-20 di 20d
L/ . ,N(
| AR ey v M ATy 30 dBmm g Py v
-40 -40
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60 d -60
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 1.7925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1.7322063 GHz 15.31 d8ém ndB down 1.2699 MH2 3 1.7321895 GHz 14.91 dém ndé down 1.2727 MH2
T1 1 1.731865 GHz -10.57 dBm nds 26.00 d8 T1 1 17318504 GHz -11,08 dam nda 26.00 d8
T2 1 1.733135 GHz -10.90 d8m Q factor 1364.0 T2 1 1.7331322 GHz -11.20 d8m Q factor 1361.0
L N J VD 8 L J1 J ).
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Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spactum =) (Spectrum =
Ref Level 30.00 GBm  Offset 11.70 B w RBW 30 kHz Ref Level 20.00 dBm  Offset 11.70 dE w RBW 30 khz
jo Att 30d8  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
M1l 16.13 dBm| [ZETEY] 15.03 dBm)
1.75459090 GHz| 1.75396150 GHz|
& 26.00 dB| & Y ndB 26.00 dB|
o MANA 1.300700000 MHZ, i - AN BIANA 1.253100000 MHz|
Q factor 1349.0) f Qfactor 1399.5)
od 0
/
Y/
-10 df -10d
20 di 4 s -20 di L =
// \ A X
B e T ARAG :
-40 di -40 di
50 di -50 di
60 -60
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7543 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 1.7545909 GHz 16.13 dBm nd8 down 1.3007 MHz ML 1 1.7539615 GHz 15.03 dem ndé down 1.2531 MHz
T1 1 1.7536455 GHz -9.84 d8m nds 26.00 d8 T1 1 1.7536762 GHz -11.04 d8m nds 26.00 d8
T2 1 1.7549462 GHz -9.74 dBm Q factor 1349.0 T2 1 1.7549294 GHz -10.75 dem Q factor 1399.6
L ¢ J - ¢ 1 J -

Date: 8 FEB 2016 11:46:52

Date: 8 FEB.2016 11:47:02
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«auanas.  FCC RF Test Report Report No. : FG620325-03B

LTE Band 4

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

= pectrum 2
Ref Level 30.00 gém  Offset 11.70 db w RBW 100 khz Ref Level 30.00 cbm  Offset 11.70 dB w RBW 100 khz
o At a0ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| 2 37 viax
M1l 16.64 dBm)| miti] 16.80 dBm|
1.71260890 GHz, 1.71117030 GHz|
I
& - T iB 26.00 d8| & ndB 26.00 d8|
i P i el BW T/ 3.021000000 MHz] i B 2.967000000 MH¢|
7 Q factor 566.9 7 Q factor \ 576.7
od e od N
-10 -10 \\
-20 di 20d
~ \ . / \
S o Pl e A ha B D2V VRO
| 50 dan 304 v
-40 40
50 -50
60 d -60
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value L Y-value |__Function | Function Result
ML T 1.7126089 GHz 16.64 dBm nd8 down 3.021 MHz ML 1 17111703 GHz 16.80 dém nd8 down 2.967 MHz
T1 1 1.7099835 GHz -9.35 dBm nds 26,00 d8 T1 1 17100255 GHz -9.34 dam nd 26.00 d8
T2 1 1.7130045 GHz 9,39 dam Q factor 566.9 T2 1 1.7129925 GHz 9.43 dBm Q factor 576.7
L JU J NI o ¢ A J
Date: 8 FEB.2016 10:10.48 Date: 8 FEB.2016 10:10:58

Middle Channel / 3MHz / QPSK Middle Channel /l3MHz / 16QAM

(o pectrum 2
Ref Level 30.00 dém Offset 11.70 db w RBW 100 kHz Ref Level 30.00 dém Offset 11.70 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
M1[1] 17.13 dBm| Mi[1] 16.47 dBm|
1.73326120 GHz ™ 1.73218830 GHz
& 26.00 dBj & 26.00 dB|
10 d 2.979000000 MHZz| 10 di i 3.021000000 MHZ|
] 581.8 ] Q factor 573.4
od 0d
T/
-10 10
\
-20d : -20 di
e P UE AN / AN
=30, = - o J 2 o
-40 di 40
50 -50
-60 di -60
CF 1.7325 GHz 1001 pts Span 6.0 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1.7332612 GHz 17.13 d8ém ndB down 2,979 MHz 3 1.7321883 GHz 16.47 dém ndé down 3.021 MH2
T1 1 1.7310135 GHz -8.79 d8m nds 26.00 d8 T1 1 1.7310015 GHz -9.20 d8m nds 26.00 d8
T2 f 1.7339925 GHz -8.84 dbm q factor 5818 T2 1 1.7340225 GHz -9.47 dem Q factor 573.4
g
L JU J T ea ( n J I
Date: 8 FEB.2016 10:17.57 Date: 8 FEB 2016 10.18:07

Highest Channel /3MHz / QPSK Highest Channel /3MHz / 16QAM

sectrum 2 pectrum o
Ref Level 30.00 dém  Offset 11.70 b w RBW 100 khz Ref Level 30.00 dbm  Offset 11.70 dB w RBW 100 khz
o Att a0ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 1Pk Max
M1[1] 16.96 dBm| Mi[1] 15.69 dBm)|
- 175260400 GHz & 175461490 GHz
| [ 3 P N 26.00 dB)| ndB ¥ 26.00 dB)|
i 4 N v 4 2.967000000 MHz S AB Y A 3.015000000 MHZ
Ji Q factor 590.7| Q factor 582.0|
od f
! \
v
-10
/
/
-20 di + -
3 /
i / o K o~
-40 df 40
50 -50
60d -60
GCF 1.7535 GHz 1001 pts Span 6.0 MHz CF 1.7535 GHz 1001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
ML f 1.7526848 GHz 16.96 dBm nde down 2,967 MH2 ML 1 17546149 GHz 15.69 dBm nd8 down 3.015 MH2
1 1 1.7520315 GHz -8.80 dBm nds 26.00 d8 T1 1 17519775 GHz -9.93 dam nda 26.00 da
T2 1 1.7549985 GHz -9.19 dBm Q factor 590.7 T2 1 1.7549925 GHz -10.57 d8m Q factor 582.0
8
§ ) ] T e ( n ] NI 8
Date: 8 FEB.2016 10.20:29 Date: 8 FEB.2016 10.20:39
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e% FCC RF Test Report Report No. : FG620325-03B

SPORTON LAB.

LTE Band 4
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

= pectrum 2
Ref Level 30.00 gém  Offset 11.70 db w RBW 100 khz Ref Level 30.00 cbm  Offset 11.70 dB w RBW 100 khz
o att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max 37 viax
mi[1] 14.42 dBm)| Mi[1] 13.47 dBm)|
1.71359900 GHz| 1.71216000 GHz|
& nd 26.00 dB}| & M1 ndB 26.00 dB)|
o VA o 855 = " ‘ Pom A 8951
i A A By 4.855000000 MH;| i X AL o 4.895000000 MHz
Q factor 352.9) | Q factor \ 349.8
i3 & / |
/
-10 4 -10 s
/ \ /
20 d 20 di £
N / : ! \ A
3 ~ i = YAy |70, pete v = =
-40 -40
-50 -50
-60 di -60
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 1.713599 GHz 14,42 dém ndB down 4,855 MH2 M1 3 1,71216 GHz 13.47 dém ndé down 4,895 MH2
T1 1 1.710062 GHz -11.44 dBm nds 26.00 d8 T1 1 1.710042 GHz -12,85 dBm nd 26.00 d8
T2 1 1.714918 GHz -11.84 dm Q factor 352.9 T2 1 1,714938 GHz -12.50 dBm Q factor 349.8
) 08
L JU J [ - ¢ A J
Date: 8 FEB.2016 10:27:38 Date: 8 FEB.2016 10.27:48

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(o pectrum 2
Ref Level 30.00 dém  Offset 11.70 db w RBW 100 khz Ref Level 30.00 cBm  Offset 11.70 dB w RBW 100 khz
o Att a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (0 17% Max
Mi[1] 14.45 dbm| Mi[1] 13.70 dBm|
1.73285000 GHz, 1.73297000 GHz|
& Y nd8 26.00 dB) & 26.00 dB|
i ol WA B A A, 4.895000000 MHZ iod TS S, SOy Y 4.905000000 MHzZ
jl Qfactor 354.0) 353.9)
d L i
0 ‘ 4 0
;. \
-10 = -10
-20 di 20d
= 7 Vo 4 A
-40
50 -50
60 d -60
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 1.7925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1,73285 GHz 14.45 dem ndB down 4,895 MH2 3 1,73297 GHz 13.70 dém ndé down 4,905 MH2
T1 1 1.730052 GHz 11,42 dBm nds 26.00 d8 T1 1 1.730052 GHz -12.24 dam nda 26.00 d8
T2 1 1,734948 GHz -11.53 d8m Q factor 354.0 T2 1 1,734958 GHz -12.01 d8m Q factor 353.3
8
L JU J T ea ( n J I
Date: 8 FEB.2016 10:34:47 Date: 8 FEB.2016 10:34:57

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

o pectrum 2
Ref Level 30.00 GBm  Offset 11.70 di w RBW 100 kHz Ref Level 30.00 dBm  Offset 11.70 dE e RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.36 dbm| [ZETEY] 13.75 dBm)
1.75128100 GHz| 1.75149100 GHz|
& nds 26.00 dB}| & T 18 26.00 dB)|
i O M LB e 4.915000000 MHz| 15 AN NN o A A A 4.905000000 MHZ|
] Q factor \ 356.3 ] Q factor 357.1
0d ¥ | 0 /
\
o
i/
-10 df 7’ -10d 7
{
20 d -20 di
B a B 7 A pRASEE ey
40 d 40 d
-50 di 50 di
60 60
GCF 1.7525 GHz 1001 pts Span 10.0 MHz GCF 1.7525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 1751281 GHz 15.38 dBm nd8 down 4.915 MHz M1 1 1.751491 GHz 13.75 dBm ndé down 4.905 MHz
T1 1 1.750032 GHz -10.43 dém nds 26.00 d8 T1 1 1.750052 GHz -12.04 d8m nds 26.00 d8
T2 1 1.754948 GHz -10.88 dBm Q factor 356.3 T2 1 1.754958 GHz -12.51 dém Q factor 357.1
( ¢ J ¢ U J [
Date: 8 FEB.2016 10.37:18 Date: 8 FEB.2016 10.37:29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG620325-03B

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

rum - 2
Ref Level 30.00 dém  Offset 11.70 d& w RBW 300 k Ref Level 30.00 cbm  Offset 11.70 dB w RBW 300 khz
o At 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@ 17k Max
mi[1] 16.09 dBm)| Mi[1] 16.27 dBm)|
1.7155990 GHz 1.7125620 GHz
ndB 26.00 dB} ndB 26.00 dB|
20 " w , N & -
S A AATN AN N BRI 9.830000000 MHz T o LA B NN 9.810000000 MHZ
Q factor \ 174.5] 7 Q factor -\ 174.6
0d T 0d
/ T
! i
- \ i /
-20 -20 /
ok o Ao
30 d8 — o 30465 e Py
-40 -40
-50 -50
-60 di -60
GCF 1.715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 1.715599 GHz 16.09 deém ndB down 9.83 MH2 M1 3 1.712562 GHz 16.27 dém ndé down 9.81 MH2
T1 1 1.710005 GHz -9.77 dem nds 26.00 d8 T1 1 1.710145 GHz -9.33 dam nd8 26.00 d8
T2 1 1,719835 GHz -9.31 dém Q factor 174.5 T2 1 1,719955 GHz -9.48 dém Q factor 174.6
L N J T o L JL J T wa

Date: 8 FEB 2016 10.44:27

Date: 8 FEB 2016 10.44:38

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum 2 2
Ref Level 30.00 dBm  Offset 11.70 dB w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,70 dB e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Max
M1l 15.74 dBm)| mitil 15.60 dBm
1.73126810 GHz| 1.7330990 GHz|
& nds 26.00 dB| = 26.00 dg|
o prps TN N VR NN 9.890000000 MHz S o e Aataaas 9.770000000 MHZ
1 Q factor 175.1 ! 177.4
0d f o0d -
-10 -10
-20d -20 di
A U
- A o
| a0 dor 28 e Tl i TASE
-40 -40
-50 -50
-60 di -60
CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1.731281 GHz 15.74 dBm nd8 down 9.89 MHZ 1 1.733099 GHz 15.60 dBm nd8_down 9.77 MHZ
TL 1 1.727505 GHz -10.28 dBm nds 26.00 dB TL 1 1.727545 GHz -10.80 dBm nds 26.00 d8
T2 1 1,737395 GHz .92 dBm Q factor 175.1 T2 1 1.737315 GHz -11.36 d8m Q factor 177.4
( JU J T ee L ) J 1T —

Date: 8 FEB 2016 10:51:36

Date: 8 FEB 2016 10:51:47

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum - ectrum 2
Ref Level 30.00 GBm  Offset 11.70 di w RBW 300 k Ref Level 30.00 dBm  Offset 11.70 dE w RBW 300 kHz
jo Att 30d8  SWT 126 s @ VBW 1MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
MiL1] 17.56 dBm| [ZETEY] 16.92 dBm)
M 1.7491410 GHz| . 1.7482020 GHz|
& . 26.00 dB| & i 26.00 dB|
o AT S\ 9.650000000 MH2| i -/ @ Val 9.650000000 MHz|
/ Q factor \ 181.3) f Q factor \ 181.2]
{
o | 3 \
/ i f i
-10d '\ -10 df - -
& | / \
20 d 7 -20 di :
. ER N\ W\
P I - O A 7 CEN—- -~
-40 di -40 di
-50 di -50 di
60 -60
CF 1.75 GHz 1001 pts Span 20.0 MHz CF 1.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 1749141 GHz 17.56 dBm nd8 down 9.65 MHz ML i 1.748202 GHz 16.92 dem ndé down 9.65 MHz
T1 1 1.745165 GHz -8.08 d8m nds 26.00 d8 T1 1 1.745145 GHz -8.99 dém nds 26.00 d8
T2 1 1754815 GHz -8.24 dBm Q factor 181.3 T2 1 1.754795 GHz -9.63 dem Q factor 181.2
L ¢ J - ¢ 1 J -

Date: 8 FEB 2016 10:54:08

Date: 8 FEB.2016 10:54:18

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-8 of 41

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG620325-03B

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

=)

Ref Level 30.00 dm  Offset 11.70 dB w RBW 300 kHz

=)

Ref Level 30.00 dBm Offset 11.70 dB w RBW 300 kHz

o At 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@1P% Max
Mi[1] 14.73 dBm| Mi[1] 13.97 dBm|
1.7208270 GHz 1.7189090 GHz
o 26.00 dB} & ndB 26.00 dB|
i I e LA A 14.595000000 MHZ| 10 di e oA e ABHALA_nn e 14.206000000 MHZ|
{ i Q factor 117.9 JI Q factor 121.0
{
od | od J
|
-10 -10 ]
di i /
-20 - -20 i
30 2 N ohas : T o
30 e TV AT A JRA
-40 -40
-50 -50
-60 di -60
CF 1.7175 GHz 1001 pts Span 30.0 MHz CF 1.7175 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value L Y-value |__Function | Function Result
M1 1 1.720827 GHz 14,73 dém ndB down 14,595 MH2 M1 3 1.718909 GHz 13.97 dém ndé down 14.206 MH2
T1 1 1.710277 GHz -11.29 dBm nds 26.00 d8 T1 1 1.710427 GHz -12,89 dBm nd8 26.00 d8
T2 1 1,724873 GHz -11.38 d8m Q factor 117.9 T2 1 1,724633 GHz -11.30 d8m Q factor 121.0
L N J VI o8 L JL J ) e

Date: 8 FEB.2016 11.03:33

Date: 8 FEB 2016 11.03:44

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

(o pectrum 2
Ref Level 30.00 dém Offset 11.70 db w RBW 300 kHz Ref Level 30.00 dém Offset 11.70 db « RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi[1] 15.78 dBm| Mi[1] 14.87 dBm|
1.7333090 GHz| 1.7297130 GHz|
& ndB 26.00 dB} & “ ndB 26.00 dB|
104 o AT e IV OB AN AN, 14.296000000 MHZ| T s A AN SN e B A 14.326000000 MHZ|
i Q factor \ 121.2 f TR Q factor 120.7
{
0di - } 0di g
-10 -10
] !
-20d . -20 di -
% WL b : s\l red
30 N vy -3 o Spvv
-40 -40
50 -50
-60 di -60
CF 1.7325 GHz 1001 pts Span 30.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
X 1.733309 GHz 15.78 dém ndB down 14,296 MH2 1,729713 GHz 14.87 dém ndé down 14,326 MH2
T1 1 1,725457 GHz -8.70 d8m nds 26.00 d8 T1 1 1.725367 GHz -11.21 d8m nds 26.00 d8
T2 1 1,739753 GHz -10.35 dBm Q factor 121.2 T2 1 1.739693 GHz -11.35 d8m Q factor 120.7
L N J VD 8 L J1 J ).

Date: 8 FEB 2016 11:10:42

Date: 8 FEB 2016 11:10:62

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spactum =) (Spectrum =
Ref Level 30.00 GBm  Offset 11.70 dB w RBW 300 kHz Ref Level 30.00 dBm  Offset 11.70 dE w RBW 300 kHz
jo Att 30d8  SWT 126 s @ VBW 1MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.05 dbm| [ZETEY] 14.40 dBm)
1.7489390 GHz| 1.7504670 GHz|
& nds 26.00 dB| & 26.00 dB|
o i) VAN B M 14.655000000 MHZ| 15 A N A 14.146000000 MHZ|
Q factor 119.3 123.7
od { + 0
7f 12
-10 df 7 ¥ -10d
20 d f \ -20 di
By ab LS AN 2046
> M AN Y
-40 di -40 di
50 di -50 di
60 -60
GF 1.7475 GHz 1001 pts Span 30.0 MHz GCF 1.7475 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M 1 1.748939 GHz 15.05 dBm nd8 down 14.655 MHz ML 1.750467 GHz 14,40 dBm ndé down 14.146 MHz
T1 1 1.740127 GHz -11.26 d8m nds 26.00 d8 T1 1 1.740397 GHz -10.95 d8m nd8 26.00 d8
T2 1 1754783 GHz -11.26 dBm Q factor 119.3 T2 1 1.754543 GHz -10.62 dem Q factor 123.7
L ¢ J - ¢ 1 J -

Date: 8 FEB 2016 11:13:13

Date: 8 FEB.2016 11:13:24
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